

レジメン名称	薬剤名	投与経路	投与量	投与日	1クール日数
CHOP	ドキシソルビシン	点滴	50mg/m ²	d1	14日
	ビンクリスチン	点滴	1.4mg/m ² (MAX 2mg/Body)	d1	
	シクロホスファミド	点滴	750mg/m ²	d1	
	プレドニゾロン	内服	100mg/Body	d1 - 5	
Rit	リツキシマブ	点滴	375mg/m ²	d1	7日
R-CHOP	リツキシマブ	点滴	375mg/m ²	d1	21日
	ドキシソルビシン	点滴	50mg/m ²	d1	
	ビンクリスチン	点滴	1.4mg/m ² (MAX 2mg/Body)	d1	
	シクロホスファミド	点滴	750mg/m ²	d1	
	プレドニゾロン	内服	100mg/Body	d1 - 5	
Pola-R-CHP	リツキシマブ	点滴	375mg/m ²	d1	21日
	ポラツズマブベドチン	点滴	1.8mg/kg	d2	
	ドキシソルビシン	点滴	50mg/m ²	d2	
	シクロホスファミド	点滴	750mg/m ²	d2	
	プレドニゾロン	内服	100mg/Body	d2 - 6	
BEN (初回治療)	ベンダムスチン	点滴	90mg/m ²	d1 - 2	28日
BEN (再発・難治)	ベンダムスチン	点滴	120mg/m ²	d1 - 2	28日
ガザイバ	オビヌツズマブ	点滴	1000mg/m ²	d1	7日
Pola-R-BEN	リツキシマブ	点滴	375mg/m ²	d1	21日
	ポラツズマブベドチン	点滴	1.8mg/kg	d2	
	ベンダムスチン	点滴	90mg/m ²	d2 - 3	
ESHAP	エトポシド	点滴	40mg/m ²	d1 - 4	21日
	シスプラチン	点滴	25mg/m ²	d1 - 4	
	メチルプレドニゾロン	点滴	500mg/Body	d1 - 5	
	シタラビン	点滴	2000mg/m ²	d5	
GDP	ゲムシタビン	点滴	1000mg/m ²	d1, 8	21日
	シスプラチン	点滴	75mg/m ²	d1	
	デキサメタゾン	点滴, 内服	40mg/Body	d1	
EPOCH	エトポシド	点滴	50mg/m ²	d1 - 4	21日
	ドキシソルビシン	点滴	10mg/m ²	d1 - 4	
	ビンクリスチン	点滴	0.4mg/m ²	d1 - 4	
	シクロホスファミド	点滴	750mg/m ²	d5	
	プレドニゾロン	点滴	60mg/m ²	d1 - 5	
VR-CAP	リツキシマブ	点滴	375mg/m ²	d1	21日
	ドキシソルビシン	点滴	50mg/m ²	d1	
	シクロホスファミド	点滴	750mg/m ²	d1	
	ボルテゾミブ	点滴	1.3mg/m ²	d1, 4, 8, 11	
	プレドニゾロン	点滴	100mg/Body	d1 - 5	